O&M Subcontract Schedule A.10 — Wastewater Facility Improvement
Rialto Wastewater Facility and Water Facility Description

SCHEDULE A.10
WASTEWATER FACILITY IMPROVEMENT DESCRIPTION

A.10.1 PURPOSE

The Parties acknowledge that the Concessionaire has subcontracted its responsibilities set forth in
the Concession Agreement with respect to the sewage collection system services of the Wastewater
Facility to the Contractor pursuant to the O&M Subcontract. The purpose of this Schedule is to
identify the Wastewater Facility Improvements that Concessionaire anticipates that Contractor will
proceed to design and construct in accordance with the O&M Subcontract and the Final Work
Authorization. Contractor agrees that, following the Effective Date, it will diligently pursue the
completion of the Wastewater Facility Improvements in accordance with Article 6 of the O&M
Subcontract. Concessionaire shall have the discretion, exercised in accordance with Prudent
Industry Practices, to determine the precise order and schedule for the design and construction of
the Wastewater Facility Improvements.

A.10.2 DESCRIPTION OF WASTEWATER FACILITY IMPROVEMENTS

The description of the Wastewater Facility Improvements set forth in this Schedule is preliminary
m nature and requires further refinement and development as to the scope, design, cost and
construction of such Wastewater Facility Improvements. The preliminary Cost Estimate set forth
in this Schedule for each Wastewater Facility Improvement is only an estimate of the costs to
design and construct each of the Wastewater Facility Improvements. The preliminary Cost
Estimates are not fixed or guaranteed prices and Concessionaire acknowledges that Contractor has
made no representation or warranty that the Wastewater Facility Improvements can be designed
and/or constructed for the amounts set forth in the Cost Estimates. The preliminary Cost Estimate
on the remaining pages of this Schedule does not include any inflation adjustment.

OHSUSA:751602174.1
4728150.4



000°990°8Z8  000°STI‘TS 000°S88$ 000°‘VLI‘6S 000°TFPSTS  000°0SHIS TVIOL-9NS YALVAALSVA
000°008°€S  000°SII‘IS 000°s88$ 000°198$ 000°0¥8$ 000°66% [2101-qnS SULLINIIY INBMIISBAA
000293 000C1ES 0007013 0007013 0007015 0% (pare[ay A105pmBay pue ueld 10ISE]) SSIPYS SurroouFuy 01
000°609°Z$  000°189%$ 0002998 000°TH9$ 000v29$ 0$ (129 10d oquur 1) Sutury pue Surues]) urey gas
000°L95$ 000°TT1$ 000°611$ 000°ST1S 000°CIT$ 000°66$ (1224 33d (o5) uonEN[IqEYY S[OYUEN VS
KOO TEIOL  Z10¢T10¢ 9T0Z/S102 ST0Z/710C FT0C/E10C TT0Z/ZT0C TS5 50 SannuenD) SweN J99101g KON
ONRIANDAY HALVMAALSVM
000°99Z°¥Z8 0% 08 000°€IE8% 000°Z09°FIS  000°TSETS 810 ] -qn§ JUIU)SIAU] JIJBMIISBAA
00075983 0% 0% 000 778% 0007123 0% SUONEOWIPON DO UL JUSUEaI], saaomaa LS
210y
109) 01 °7) Joddad "N pue ‘9pIsIaAry "N ‘MO[[IM ‘N ‘s1 '3
000'¥¥S$ 08 0% 000'¥1$$ 0$ 0$ A ASPLV ‘TIePUBy "M U0 sjudwdoe|doy UIBJAL Jomag HoyS 9S
000°0€$$ 0$ 0$ 000°615$ 000°11$ 0$ (12101 1937 0S9°Z) OIENY “A UO JUBWIAAL[dY UIR] J9MAS (SN
(12101 193] 066°€)
000°698$ 0$ 0$ 000°16L$ 000°8L$ 0$ [I1Y300 "M PUE MOJ[IA ‘N UO Juswssk[doy Ule Jomog ¥S
(1e109 3005 g0€‘g) BI10BOY "N
000°90S°1$ 0% 0$ 0$ 000°It+°1$ 000°59$ pue ‘epuemny ‘g ‘2I0WEIAS 'N UO Juswadeday UIB] Jamag €S
(18101 199) (098°9) 2IOUIBDAS
000°€S1T$ 0% 08 0$ 000°796°'1$ 000°161% 'S pue ‘(LIS “H ‘BIoBdY 'S U0 Juswase|day] UlRjy 1omag 4
(suonyeys Yy x1s pue jueld 1 YAVOS
000°66L°L1S 0$ 0$ 000°$19°5$ 000°680°T1$  000°S60°1$ Surpnjout) sjuowdA0IdW] Jue]d JUSUIEI], JOJeMa)ISe M 1S
S0 TeI0], L10Z/910C 910¢/ST0C STOZ/710C PTOT/ET0C €T02/210C SweN joslor  Kmiotig

INHWISHANI HHLVAAILSVAM

€107 ‘1 A1N[L = dTD ONIFANOTY MAN JO NOILVILINI AINNSSY 9 410N

(MOTEE TTINATHDS ) 10T ‘1 YFFOLDO = dID INFIWLSHANI A0 NOLLVILINI IWNNSSY ¢ 410N

Z10T ‘1 YAGWALAAS = dID ONIMINDTI ADNIAOYIWNA YO SSTEOHOU NI A0 NOILVILINI QAWNNSSY ¥ IION
710Z ‘1 ¥HGWALJAS = A1LVA 3S0TO TYIONVNIL AHNNSSY € HLON

(0€ ANNL OL 1 AINCL) SAVEA TVOSIA F4V Saorddd ANIL 7 HLON

%Ol “AdAVAA ¥dd AFLYIVISH S1S0D T1V ] ALON

(d1D) s133loa g Judwaacadu] [ende)) pasodoag — ojfeny jo An)

uonduoseq Aj[ioe 101\ pue A31[1oB,] I191eM9ISBA\ O[Ty
jusworoxdury Kjjroe,] 19)emalse )\ — (1 S[NPayos penuodqns NP0



O&M Subcontract Schedule A.10 — Wastewater Facility Improvement

Rialto Wastewater Facility and Water Facility Description
City of Rialto
Proposed Capital Improvement Project (CIP)
Project No. / Ranking;: S1
Name of Project: Wastewater Treatment Plant Improvements (including SCADA at the
plant and six lift stations)
Problem or Opportunity: The existing treatment plant consists of 5 separate plants with a total

rated capacity of 11.7 MGD. Plant 1, which is out of service and
expected to remain out of service in the future, is 1.0 MGD of this
capacity resulting in a net rated capacity of 10.7 MGD. Although the
rated capacity is adequate based on current average flows of 7.2 MGD
and potential development growth of 3.0 MGD (Foothill Boulevard,
Downtown Rialto, Renaissance, and Lytle Creek), process bottlenecks
and deteriorating infrastructure increase the risk of emergency failure
and could ultimately lead to loss of rated capacity.

Recommended Solution: Upgrade Plants 2, 3, and 4 to address aging infrastructure and process
bottlenecks. This will maintain the current rated capacity of these plants
at 2.0 MGD each (6.0 MGD total). The improvements include
replacement of aeration equipment and clarifier refurbishment to
increase reliability. In order to address potential TDS concemns in the
plant effluent, chlorine disinfection will be discontinued, and new UV
equipment will be installed to replace the existing first generation UV
equipment which is very inefficient. If discussions with the Regional
Water Quality Control Board (RWQCB) result in the continued use of
chlorine for disinfection, reliability improvements will need to be made
to that chemical feed system. New cloth filters will replace the existing
sand filters due to concerns of the RWQCB with UV disinfection and
sand filters. The existing belt filter press is currently at capacity and
there is no redundancy, thus a second belt filter press will be installed.
This lack of residuals dewatering redundancy is one of the more
significant concerns at the plant. The existing SCADA system at the
plant, which consists of 5 individual systems running different
platforms, will be replaced with one system that is also integrated with
the water SCADA. A re-rating of Plant 5 from 4.7 MGD to 6.0 MGD
will also be requested of the RWQCB.

Measurable Benefits: Total plant rate capacity of 12.0 MGD (Trains 2-4 2.0 MGD each, Train
5 6.0 MGD). Adequate redundancy to assure that the plant can meet
demands with the largest process units out of service. Compliance with
all RWQCB regulations.

Basis of Recommendation: Field investigations and extensive analysis performed by Contractor
and RW Beck, discussions with local operations staff and the RWQCB.
Additionally, flow testing was performed to confirm accuracy of meters
at the plant. The result, 72 gpcd, was in between the plant influent and
effluent flow readings.

Assumptions / Risks: Normal construction risks associated with retrofit projects exist.

Primary Driver: Asset Renewal

OHSUSA:751602174.1
4728150.4



O&M Subcontract Schedule A.10 — Wastewater Facility Improvement
Rialto Wastewater Facility and Water Facility Description

i

Ewhy B R,
@ . : W@ B Do Fay ™




O&M Subcontract Schedule A.10 — Wastewater Facility Improvement
Rialto Wastewater Facility and Water Facility Description

Engineer’s Probable Opinion of Cost (based on conventional Design-Bid-Build)

S1| Wastewater Treatment Plant Improvements (including SCADA at plant and six lift stations)

No.| Description Oty | Unit Unit Cost Total
1 | Mobilization/General Conditions 1 LS $21,000.00 $21,000
2 | Upgrades to Influent Flow Diversion Box and Influent Flow Meter

Submersible Pumps 2 | EA $71,500.00 $143,000
Mixers or Aerators 2 EA $30,000.00 $60,000
Installation 1 LS $95,000.00 $95,000
Process Mechanical 1 LS $51,000.00 $51,000
Electrical 1 LS $72,000.00 $72,000
3 | Installation of Grit Classifier at the East Headworks
Grit Classifier and Grit Pumps 1 LS $95,000.00 $95,000
Installation 1 LS $95,000.00 $95,000
Electrical 1 LS $33,000.00 $33,000
4 | Upgrades to the Aeration System and Clarifier for Plant 2
Painting 1 | LS $119,000.00 $119,000
Concrete Repair 1 LS $119,000.00 $119,000
Air Pipe 600 | LF $178.00 $107,000
Diffusers 1 LS $119,000.00 $119,000
DO probe 2 | EA $12,000.00 $24,000
Mixers 4 | EA $14,250.00 $57,000
RAS pumps 2 | EA $20,500.00 $41,000
WAS pumps 2 | EA $9,500.00 $19,000
Scum pumps 2 | EA $9,500.00 $19,000
Clarifier mechanism 1 | EA $161,000.00 $161,000
Switchgears 1 LS $203,000.00 $203,000
Process Mechanical 1 LS $274,000.00 $274,000
Electrical 1 LS $376,000.00 $376,000
5 | Upgrades to the Aeration System for Plants 3 and 4
Air Piping 800 | LF $178.00 $143,000
Diffusers 1 | LS $477,000.00 $477.000
DO Control System 1 LS $238,000.00 $238,000
Blowers 1 LS $179,000.00 $179,000
HVAC at Blower Building 1 LS $43,000.00 $43,000
Gates 1 LS $302,000.00 $302,000
Valves 1 LS $657,000.00 $657,000
Switchgears 1 LS $806,000.00 $806,000
Process Mechanical 1 LS $1,020,000.00 | $1,020,000
Electrical 1 LS $1.423,000.00 | $1,423,000
6 | Installation of New Belt Filter Press
BFP 1 | EA $334,000.00 $334,000
Installation 1 LS $95,000.00 $95,000
Process Mechanical 1 LS $83,000.00 $83,000
Electrical 1 LS $117,000.00 $117,000
7 | Replacement of one Gravity Belt Thickener
GBT 1 | EA $191,000.00 $191,000
Installation 1 LS $95,000.00 $95,000
Process Mechanical 1 LS $48,000.00 | $48,000

OHSUSA:751602174.1
4728150.4



O&M Subcontract Schedule A.10 — Wastewater Facility Improvement

Rialto Wastewater Facility and Water Facility Description

Electrical 1 LS $67,000.00 $67,000

8 | Upgrade of Existing UV and Dechlorination Systems 1 | LS $750,000.00 $750,000
Upgrade of Existing DynaSand Filters 1 LS $2,365,000.00 | $2,365,000

10| Installation of Aeration System at Sludge Holding Tanks
Tank Cleaning 1 | LS $6,000.00 $6,000
Blowers 1 |[LS $89,000.00 $89,000
Diffusers 1 LS $119,000.00 $119,000
Air Pipe 500 | LF $178.00 $89,000
Process Mechanical 1 LS $149,000.00 $149,000
Electrical 1 | LS $32,000.00 $32,000

11 | SCADA (at plant and six lift stations)
Software\Drivers 1 LS $34,000.00 $34,000
Fiber Optic Testing\Evaluation 1 LS $15,000.00 $15,000
Central Redundant ControlLogix PLC 1 LS $37,000.00 $37,000
Opto 22 Replacement Panel Components 27 | EA $12,000.00 $324,000
Chemical System Communication Replacement 1 LS $4,000.00 $4,000
Filter PLC Upgrade and Communication 1 LS $23,000.00 $23,000
Lift Station Upgrade and Communications 6 | EA $7,000.00 $42,000
Lift Station Instrumentation (Level Controls) 6 | EA $2,000.00 $12,000
Instrumentation (Influent Sampler) 2 | EA $10,000.00 $20,000
Instrumentation (Plant Flowmeters) 1 LS $188,000.00 $188,000
Instrumentation (Plant Level Controls) 1 | LS $10,000.00 $10,000
Instrumentation (Plant Pressure Controls) 1 | LS $27,000.00 $27,000
Instrumentation (Plant Analytical) 1 LS $24,000.00 $24,000
Internet\VPN Firewalls 1 | LS $4,300.00 $5,000
Miscellaneous Drivers 1 LS $8,000.00 $8,000
Miscellaneous New Instruments and Programming 1 LS $200,000.00 $200,000
Subtotal $13,193,000
Contingency 10.0% $1,320,000
0O&M Project Development 1.0% $132,000
Detailed Design and Permitting/Bidding Support 6.0% $792,000
Construction Phase Engineering Services 5.0% $660,000
O&M Project Management Services 8.0% $1,056,000
Total $17,153,000
Potential Operational Cost Changes
To Be Determined




0O&M Subcontract

Schedule A.10 — Wastewater Facility Improvement

Rialto Wastewater Facility and Water Facility

Description

Anticipated Schedule (based on conventional Design-Bid-Build)

S1 - Wastewater Treatment Plant Improvements (including SCADA at plant and six lift stations)

2012/2013

Activity

Ju. Aug Sep Oct Nov Dec Jan Feb Mar Apr

May Jun

Project Development

Detailed Design and Permitting

Bidding and Contract Award

Construction and Commissioning

Project Closeout

2013/2014

Activity

Ju Aug Sep Oct Nov Dec Jan Feb Mar Apr

May Jun

Project Development

Detailed Design and Permitting

Bidding and Contract Award

Construction and Commissioning

Project Closeout

201472015

Activity

Jul. Aug Sep Oct Nov Dec Jan Feb Mar Apr

May Jun

Project Development

Detailed Design and Permitting

Bidding and Contract Award

Construction and Commissioning

Project Closeout

OHSUSA:751602174.1

END

4728150.4



O&M Subcontract

Rialto Wastewater Facility and Water Facility

Schedule A.10 — Wastewater Facility Improvement
Description

City of Rialto

Proposed Capital Improvement Project (CIP)

Project No. / Ranking:
Name of Project:

Problem or Opportunity:

Recommended Solution:

Measurable Benefits:

Basis of Recommendation:

Assumptions / Risks:

Primary Driver:

S2

Sewer Main Replacement on S. Acacia, E. Merrill, and S. Sycamore
(6,860 feet total)

Sewers are surcharged and/or could overflow under current
conditions.

Replace 1,410° of 12” with 187, 340” of 10” with 18”, and 1,150’ of
18” with 21” on S. Acacia; 220’ of 15” with 217, 240” of 18” with
24”, and 490’ of 18” with 21” on E. Merrill; and 640’ of 18” with 217,
and 2,370’ of 15” with 21” on S. Sycamore.

No surcharge or overflow under current conditions.

RW Beck hydraulic modeling.

The proposed improvements reflect internal growth but not external
growth such as the proposed Lytle Creek development. Normal
construction risks associated with unknown underground conditions
exist.

Reliability and Quality of Service

¥ - -
e (B wremwpe RN srwssn @ G rusama ®
2 s ; Tafrace §
. g “.l-:;l j
Rt Das f F ! =
b s e [’m“" [ W P b ]
i 8
E f Ranchs
- 1 H rarx West
i [T "y s mE W \
= S
s E Rt fre




O&M Subcontract Schedule A.10 — Wastewater Facility Improvement
Rialto Wastewater Facility and Water Facility Description
Cost Estimate  (based on conventional Design-Bid-Build)
S2 Sewer Main Replacement on S. Acacia, E. Merrill, and S. Sycamore (6,860 feet total)
No.| Description Qty [Unit |Unit Cost Total
1 | Mobilization/Demobilization/Bonds/Insurance/Permits/Misc. 1 LS $58,000 $58,000
2 | Traffic Control and Safety 1 LS $58,000.00 $58,000
3 | Utility Verification (Potholing) 1 LS $33,000.00 $33,000
4 | Trench Protection (Sheeting, Shoring and Bracing) 1 LS $47,000.00 $47,000
5 | SWPPP and BMPs 1 LS $16,000.00 $16,000
6 | Construct Extra Strength VCP- 18-inch S. Acacia 1,750 LF $140.00 $245,000
7 | Construct Extra Strength VCP- 21-inch S. Acacia 1,150 | LF $155.00 $179,000
8 | Construct Extra Strength VCP- 21-inch E. Merrill 710 LF $155.00 $111,000
9 | Construct Extra Strength VCP- 24-inch E. Merrill 240 LF $170.00 $41,000
10 | Construct Extra Strength VCP- 21-inch S. Sycamore 3,010 | LF $155.00 $467,000
11 | Construct 60" Manhole 18 EA $8,000.00 $144,000
12 | Utility Supports 1 LS $27,000.00 $27,000
13 | Video Inspection 1 LS $16,000.00 $16,000
14 | Construct AC 1,198 | Tons $100.00 $120,000
15 | Construct Crushed Aggregate Base 407 CY $55.00 $23,000
16 | Replace Striping, Markings, Markers and Signs 1 LS | $14,000.00 $14,000
17 | Record Drawings (As-Builts) 1 LS $11,000.00 $11,000
Subtotal $1,610,000
Contingency 10.0% $161,000
O&M Project Development 1.0% $17,000
Detailed Design and Permitting/Bidding Support 6.0% $97,000
Construction Phase Engineering Services 5.0% $81,000
Q&M Project Management Services 8.0% $129,000
Total $2,095,000
Potential Operational Cost Changes
None Expected $0
Anticipated Schedule (based on conventional Design-Bid-Build)
I 2012/2013 |
Activity Juuu Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun
Project Development B
Detailed Design and Permitting
Bidding and Contract Award
Construction and Commissioning
Project Closeout B
2013/2014 I
Activity Jul  Aug Sep Oct Nov Dec Jan Feb Mar Apr May Jun
-P_ro_ject Development
Detailed Design and Permitting
Bidding and Contract Award

Construction and Commissioning

Project Closeout

E-

OHSUSA:751602174.1

END

47281504